
DOCKETED

Docket 
Number:

12-AFC-02

Project Title: Huntington Beach Energy Project

TN #: 202850

Document 
Title:

Orange County Sanitation District Budget

Description: OCSD Budget which has a map of the service area and treatment plants and 
which says that determining parameters and opportunities for recycling treated 
effluent from plant number 2 is an upcoming focus area.

Filer: Monica Rudman

Organization: Monica Rudman

Submitter 
Role:

Intervenor

Submission 
Date:

7/30/2014 12:38:07 PM

Docketed 
Date:

7/30/2014



EXECUTIVE SUMMARY
Fiscal Years 2014-15 and 2015-16

Orange County Sanitation District, California

ADOPTED
JUNE 25, 2014

Proposed Budget



Blank



BUDGET EXECUTIVE SUMMARY
[...]
and possible mitigation strategies

•
Annex Unincorporated Areas – With 
Board concurrence, annex unincorporated 
areas onto OCSD’s service area. •
Review Interagency Agreements – 
Conduct a comprehensive review of 
agreements with the Santa Ana Watershed 
Project Authority and Irvine Ranch Water 
District, and, if appropriate, reopen for 
discussion.

•
Strategic Business Plan – With Board 
concurrence, annually update and 
implement the Strategic Plan and Business 
Plan.

•



ORANGE COUNTY SANITATION DISTRICT ─ 5 YEAR STRATEGIC PLAN {NOVEMBER 2013}
p25

summary of accomplishments

Goal Completed

FY 07-08 FY 08-09 FY 09-10 FY 10-11 FY 11-12 FY 12-13 FY 13-14

Business Accountability Charters – 
Create Business Accountability Charters 
for each department consistent with those 
developed by managers and supervisors.

•
Chemical Supplies – Develop a Chemical 
Sustainability Plan that provides OCSD with 
options for obtaining wastewater treatment 
chemicals during chemical shortages, 
emergencies or complete stoppages.

•
Chemical Sustainability - Ensure a reliable 
and sustainable chemical supply using 
multiple vendor contracts to reduce the  
risk of supply disruption while benefi ting 
from competitive pricing.

•
Full-Cost Recovery 2010-11 - Conduct a 
comprehensive review of the Sanitation 
District’s Urban Runoff Program to ensure 
a fair share recovery of costs for services. 

•
Full-Cost Recovery 2012-13 - Implement a 
direct charging mechanism to recover the 
full cost of urban runoff treatment starting 
July 1, 2013 when the new rate structure 
is in place.  This gal was canceled in FY 12-
13 to allow additional urban runoff at no 
cost to the local jurisdiction.

•

Groundwater Replenishment System - 
Maximize the production of GWR System 
product water to augment and protect the 
Orange County groundwater basin with a 
goal of 70 mgd.

•
Sustainable Biosolids Program

Complete new in-county Compost Take-
Back Program Plan Strategy. •

Evaluate the feasibility of deep 
injection/methane recovery including 
commissioning a study of the geological 
formations below Plants 1 and 2, and 
availability and acceptability of any 
existing wells

•
Evaluate option of processing some 
biosolids at the City of Los Angeles 
Terminal Island demonstration well. •
Implement Energy Master Plan – After 
the completion of the plan, assess 
fi nal recommendations to ensure 
adequate power resources and energy 
management. 

•



ORANGE COUNTY SANITATION DISTRICT ─ 5 YEAR STRATEGIC PLAN {NOVEMBER 2013}
p26

summary of accomplishments

Goal Completed

FY 07-08 FY 08-09 FY 09-10 FY 10-11 FY 11-12 FY 12-13 FY 13-14

Disinfection of Final Effl uent - Develop 
a cost effective program to sustain 
protection of public health associated with 
bacteria in the effl uent and incorporate 
program elements into our NPDES Permit.

•
Ocean Protection – Undertake studies to 
determine the cause of benthic community 
changes near the ocean outfall and take 
corrective action to return affected areas 
to reference conditions.

•
Space Planning Study Recommendations 
– Complete relocation of staff housed 
in Information Technology Trailers, 
Administration Building, Control Center and 
Building 6.

•
Improve the Sanitation District Security - 
Provide long-term security enhancements 
at both treatment plants and within OCSD’s 
Collection System.

•
Safety and Health Strategic Plan – 
Develop and implement a Safety and 
Health Strategic Plan for all OCSD 
activities. 

•
Human Resources Strategic Plan - 
Design, develop and implement human 
resources policies, practices, systems and 
tools  to ensure OCSD has a workforce that 
meets future needs of OCSD and the public 
it serves.

•
Succession Plan - Implement the 
Succession Management Plan including 
management training and the creation of a 
Leadership Academy. 

•
North County Yard – Open the North 
County Maintenance Yard and complete 
the relocation of selected staff and 
equipment to the facility.  Implement fl ex 
space for added agency-wide needs as 
appropriate.  This goal was canceled in FY 
10-11 and the facility is currently being 
leased.

•

Five-Year Rate Plan – Prepare an 
updated 5-year rate schedule for Board 
consideration to go into effect July 1, 2013 •
Sustainable Biosolids Program - Conduct 
research to reduce the amount of biosolids 
produced and increase digester gas 
production

•



ORANGE COUNTY SANITATION DISTRICT ─ 5 YEAR STRATEGIC PLAN {NOVEMBER 2013}
p27

appendix C: glossary
Activated-sludge process—A secondary biological wastewater treatment process
where bacteria reproduce at a high rate with the introduction of excess air or oxygen, and consume dissolved 
nutrients in the wastewater.
Biochemical Oxygen Demand (BOD)—The amount of oxygen used when organic matter undergoes 
decomposition by microorganisms. Testing for BOD is done to assess the amount of organic matter 
in water.
Biosolids—Biosolids are nutrient rich organic and highly treated solid materials produced by the wastewater 
treatment process. This high-quality product can be recycled as a soil amendment on farm land or further 
processed as an earth-like product for commercial and home gardens to improve and maintain fertile soil and 
stimulate plant growth.
Business Accountability Charters—A business unit strategic plan.
Capital Improvement Program (CIP)—Projects for repair, rehabilitation, and replacement of assets. Also 
includes treatment improvements, additional capacity, and projects for the support facilities.
Coliform bacteria—A group of bacteria found in the intestines of humans and other animals, but also 
occasionally found elsewhere used as indicators of sewage pollution. E. coli are the most common bacteria in 
wastewater.
Collections system—In wastewater, it is the system of typically underground pipes that receive and convey 
sanitary wastewater or storm water.
Certifi cate of Participation (COP)—A type of fi nancing where an investor purchases a share of the lease 
revenues of a program rather than the bond being secured by those revenues.
Contaminants of Potential Concern (CPC)—Pharmaceuticals, hormones, and other organic
wastewater contaminants.
Dashboard—A computer based business tool used to visually track performance.
Dilution to Threshold (D/T)— the dilution at which the majority of the people detect the odor becomes 
the D/T for that air sample.
1,4-Dioxane—A chemical used in solvents for manufacturing, fumigants and automotive coolant. Like 
NDMA, it occurs in the Groundwater Replenishment System water and is eliminated with hydrogen peroxide 
and additional ultra-violet treatment.
Greenhouse gases—In the order of relative abundance water vapor, carbon dioxide, methane, nitrous oxide, 
and ozone gases that are considered the cause of global warming (“greenhouse effect”).
Groundwater Replenishment (GWR) System—A joint water reclamation project that proactively 
responds to Southern California’s current and future water needs. This joint project between the Orange 
County Water District and the Orange County Sanitation District will provide 70 million gallons a day of 
drinking quality water to replenish the local groundwater supply.
Levels of Service (LOS)—Goals to support environmental and public expectations for performance.
Million gallons per day (mgd)—A measure of fl ow used in the water industry.
Most Probable Number (MPN)—Number of organisms per 100 ml that would yield a test result or the 
observed test result with the greatest frequency. Commonly used for coliform bacteria.
NDMA—N-Nitrosodimethylamine is an N-nitrosoamine suspected cancer-causing agent. It has been found 
in the Groundwater Replenishment System process and is eliminated using hydrogen peroxide with extra 
ultra-violet treatment.



ORANGE COUNTY SANITATION DISTRICT ─ 5 YEAR STRATEGIC PLAN {NOVEMBER 2013}
p28

appendix C: glossary 
National Biosolids Partnership (NBP)—An alliance of the National Association of Clean Water 
Agencies (NACWA) and Water Environment Federation (WEF), with advisory support from the U.S. 
Environmental Protection Agency (EPA). NBP is committed to developing and advancing environmentally 
sound and sustainable biosolids management practices that go beyond regulatory compliance and promote 
public participation in order to enhance the credibility of local agency biosolids programs and improved 
communications that lead to public acceptance.
O&M—Operations and maintenance of the treatment plants facilities and collections system.
Publicly-owned Treatment Works (POTW)—Municipal wastewater treatment plant.
Recycling—The conversion of solid and liquid waste into usable materials or energy.
Risk Register—An internal document that describes vulnerabilities of the Sanitation District.
Santa Ana River Interceptor (SARI) Line—A regional brine line designed to convey 30 million gallons per 
day (MGD) of non-reclaimable wastewater from the upper Santa Ana River basin to the ocean for disposal, 
after treatment.
Sanitary sewer—Separate sewer systems specifi cally for the carrying of domestic and industrial wastewater. 
Combined sewers carry both wastewater and urban run-off.
South Coast Air Quality Management District (SCAQMD)—Regional regulatory agency that develops 
plans and regulations designed to achieve public health standards by reducing emissions from business and 
industry.
Secondary treatment—Biological wastewater treatment, particularly the activated-sludge process, where 
bacteria and other microorganisms consume dissolved nutrients in wastewater.
Sludge—Untreated solid material created by the treatment of wastewater.
Total suspended solids (TSS)—The amount of solids fl oating and in suspension in wastewater.
Trickling fi lter—A biological secondary treatment process in which bacteria and other microorganisms, 
growing as slime on the surface of rocks or plastic media, consume nutrients in wastewater as it trickles over 
them.
Urban runoff—Water from city streets and domestic properties that carry pollutants into the storm drains, 
rivers, lakes, and oceans.
Wastewater—Any water that enters the sanitary sewer.
Watershed—A land area from which water drains to a particular water body. OCSD’s service area is in the 
Santa Ana River Watershed.



ORANGE COUNTY SANITATION DISTRICT ─ 5 YEAR STRATEGIC PLAN {NOVEMBER 2013}
p29

Strategic Planning 
Project Team
Jennifer Cabral

Principal Staff Analyst

Barbara Collins
Principal Financial Analyst

Gregg Deterding
Graphics Coordinator

Thank you to the entire 
management team, staff analysts, 

and support staff for your time 
and effort on this project.





1. METERING AND DIVERSION
Wastewater enters our plant at 2.5 - 5 mph through 
pipes up to 10 feet in diameter. High tech equipment 
monitors the temperature, pH, conductivity, and fl ow of 
the incoming wastewater. 

2. PRELIMINARY TREATMENT
Raw sewage passes through bar screens 
that trap large items like rags that cannot 
be recycled. Materials like egg shells and 
coffee grounds are then removed through 
the grit chamber that uses high pressure 
air to separate the gritty material.

3. AIR SCRUBBER
Hydrogen Sulfi de (foul air) is 
captured throughout the process 
and funneled into large silos passed 
through a plastic medium and mixed 
with caustic soda. The odorous 
compounds are neutralized and the 
air becomes clean.

4. PRIMARY TREATMENT
Primary clarifi ers or settling basins, slow 
the water down to let the solids that are 
within the water settle out and separate. 
Scrapper arms that move along the top 
and bottom remove up to 80% of the 
solids. Solids are then sent to digesters 
for processing.

5. SECONDARY TREATMENT
Trickling fi lters and aeration basins are used to further clean the water. In trickling 
fi lters the water is sprayed over a honeycomb type material upon which aerobic bacteria 
grow. As the water trickles down, the microorganisms consume the solids that were not 
collected through primary treatment. Aeration tanks use a combination of oxygen and 
microorganisms, (activated sludge) that consume the remaining organic solids. Clean 
water is then sent to the Orange County Water District for recycling, or discharged into 
the ocean.

6. BIOSOLIDS
Solids captured from primary and secondary processes are batch loaded into 
digesters where they are sealed off, heated to about 98 degrees and treated for 
18-21 days before they enter de-watering where water is squeezed out via belt 
presses. The nutrient rich biosolids are trucked off where they are recycled for direct 
land application, and composting. The digestion process produces methane gas.

7. CENTRAL GENERATION
Methane gas that is captured 
from digesters is compressed and 
used to fuel engine-generators 
that produce electricity, supplying 
about 60% of our energy needs.

Natural

Gas 
Natural Gas

8. HYDROGEN 
FUEL FACILITIES
We produce enough 
hydrogen to fuel 
approximately 50 cars 
per day. We also have 
a CNG fueling station.

PA 01/2014

Orange County Sanitation District

Wastewater Treatment Process



ORANGE COUNTY SANITATION DISTRICT
10844 Ellis Avenue

Fountain Valley, CA 92708-7018
714.962.2411

www.ocsewers.com


	Document.pdf
	Document.pdf
	Budget Executive Summary Front Cover
	Mission Statement
	Distinguished Budget Presentation Award
	Table of Contents
	OCSD Service Area Map
	Board of Directors
	Board Committees
	OCSD Organization Chart
	Administrative Officials
	Message from the General Manager
	Finance Summary
	Budget Overview
	Operating Budget Increase
	Where the Money Comes From
	Funding Sources By Category
	Where the Money Goes
	Funding Uses By Category

	Capital Improvement Program
	Debt Financing Program
	Operating Expenses
	Departments
	Departments Summary
	General Manager's Office
	Human Resources Department
	Administrative Services Department
	Facilities Support Department
	Engineering Department
	Operations & Maintenance Department

	APPENDIX
	OCSD Five-Year Strategic Plan

	Wastewater Treatment Process Diagram
	Budget Executive Summary Back Cover




